



# TEST REPORT

issued by Testing Laboratory No. 1018.3  
accredited by ČIA pursuant to ČSN EN ISO/IEC 17025:2018

**No. 030 – 065987**

on test of anti-slip properties of the bottom of shower tray

Ordering Party/  
Producer:

**SanSwiss s. r. o.**

Address:

**Popovická 1123  
506 01 Jičín**

Company ID:

287 62 860

Internal customer:

not required

Authorized Body No. 204

Notified Body 1020

Certification Body No. 3015

Certification Body

TZÚS Praha, s.p., Prosecká 811/76a, Prosek, 190 00 Praha 9

Test sample:

Shower tray: **AIR 1200x800mm**

Order No.:

Z030240016

Number of pages of the Test Report incl. title page: 2

Pages of Annexes: -

Prepared by:

  
Mgr. Pavla Babková

specialist

Approved by:

  
Vít Ruml

head of the testing department

Copy No.: 1

Number of copies: 3

Plzeň, 2024-01-26

razičko zkušební laboratoře č. 1018.3

- Declaration:** 1) The test results in this Report relate only to the tested article and they do not substitute any other documents  
2) The Test Report must be copied as a whole only otherwise a written consent of the testing laboratory is needed.  
3) The laboratory is not responsible for the result if it could be influenced by the information provided by the customer (marked with \* in the report).